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30.000 MHz 1.000 GHz 1.000 MHz 924.13543 MHz -53.32 dBm -40.32 db
1.000 GHz 1.700 GHz 1.000 MHz 1.69458 GHz -54.32 dBm -41.32 dB
1,790 GHz 3.000 GHz 1.000 MHz 2,99254 GHz -53.36 dBm -40.36 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.55470 GHz -46.50 dBm -33.50 dB
9.000 GHz 13.000 GHz 1.000 MHz 12,33283 GHz -50.41 dBm -37.41 dB
13,000 GHz 18.000 GHz 1.000 MHz 15.56291 GHz -48.11 dBm -35.11 dB
.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3N2317B

LTE Band 66 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
= [ spectrum L
Ref Level 0.00 dBm  Offset 5.60 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.60 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck PABS
R INE_ABS -10 déAR—FPURIOUS_| INE_ABS PARS
5 | SPURIOUS_LINE_ABS_
-20 -20 dém
-20 der -30 dBém
40 d8 -40 dBm
50 d8 * -50 dBm 1
IR | WP .. R | -~ NN F NN
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 927.04308 MHz -57.50 dBm -44.50 dB 30.000 MHz 1.000 GHz 1.000 MHz 938.10340 MHz -57.56 dBm -44.56 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69948 GHz -58.01 dBm -45.01 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.66484 GHz -56.29 dBm -45.29 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.95666 GHz -57.44 dBm -44.44 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.97641 GHz -57.42 dBm -44.42 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.42021 GHz -43.50 dBm -35.50 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.48571 GHz -45.52 dBm -32.52 dB
9.000 GHz 12.000 GHz 1.000 MHz 12.35533 GHz -£3.14 dem -45.14 d& 9.000 GHz 13.000 GHz 1.000 MHz 12.85177 GHz -57.89 dBm -44.89 d&
13.000 GHz 18.000 GHz 1.000 MHz 15.78914 GHz -56.93 dBm -43.93 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.77039 GHz -56.91 dBm -43.91 dB
L JL J L JL J
Date: 14.DEC.2023 20.44:35 Date: 14,DEC. 2023 20:56:24
Highest Channel / QPSK
Spectrum |c%-:I
Ref Level 0.00 dem Offset 5.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Ltheck PABS
-10 ddfe—_HPURIOUS | INE ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBem
|
» - P PPy .
iy e S e o
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 959.03798 MHz -57.57 dBm -44.57 db
1.000 GHz 1.700 GHz 1.000 MHz 1.58788 GHz -58.29 dBm -45.29 dB
1,790 GHz 3.000 GHz 1.000 MHz 2,98165 GHz -57.57 dBm -44 .57 dB
3.000 GHz 9.000 GHz 1.000 MHz 3,55070 GHz -45.18 dBm -32.18 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.83377 GHz -58.09 dBm -45.09 db
13,000 GHz 18.000 GHz 1.000 MHz 15.82081 GHz -56.89 dBm -43.89 db
.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3N2317B

LTE Band 66 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
= spectrum L
Ref Level 0.00 dBm  Offset 5.60 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.60 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck PABS
-10 MR —fPURIOUS_|INE_ABS -10 déAR—FPURIOUS_| INE_ABS paks
5 | SPURIOUS_LINE_ABS_
-20 der -20 dém
-20 der -30 dBém
40 ds -40 dBm
50 dB T 50 dBm 1
—— NI A PR W= - - N PR LR
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 991.03108 MHz -57.20 dBm -44.30 dB 30.000 MHz 1.000 GHz 1.000 MHz 874.20540 MHz -57.73 dBm -44.73 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69283 GHz -57.17 dBm -44.17 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69108 GHz -58.46 dBm -45.46 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.99899 GHz -57.38 dBm -44.38 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.98690 GHz -57.30 dém -44.30 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.42171 GHz -43.26 dBm -35.26 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.48121 GHz -46.10 dBm -33.10 dB
9.000 GHz 12.000 GHz 1.000 MHz 12.35133 GHz -£2.04 dem -45.04 d& 9.000 GHz 13.000 GHz 1.000 MHz 12.35383 GHz -58.15 dém -45.15 d&
13.000 GHz 18.000 GHz 1.000 MHz 15.79956 GHz -56.51 dBm -43.91 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.80081 GHz -56.97 dBm -43.97 dB
L JL J L JL J
Date: 14.DEC.2023 21,03.03 Date: 14,DEC.2023 21:09:48
Highest Channel / QPSK
Spectrum |c%-:I
Ref Level 0.00 dem Offset 5.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Ltheck PABS
-10 ddfe—_HPURIOUS | INE ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBem
" -¥1
PR ] i~ P R
UL . et b b
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 955.15992 MHz -57.61 dBm -44.61 db
1.000 GHz 1.700 GHz 1.000 MHz 166589 GHz -58.55 dBm -45.55 dB
1,790 GHz 3.000 GHz 1.000 MHz 2,98206 GHz -57.71 dBm -44.71 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.54120 GHz -45.24 dBm -32.24 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.82677 GHz -58.26 dBm -45.26 db
13,000 GHz 18.000 GHz 1.000 MHz 15,79706 GHz -56.93 dBm -43.93 db
.
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SPORTON LAB.

FCC RF Test Report Report No. : FG3N2317B

LTE Band 66 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
= spectrum L
Ref Level 0.00 dBm  Offset 5.60 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.60 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck PABS
-10 MR —fPURIOUS_|INE_ABS -10 déAR—FPURIOUS_| INE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 der -20 dém
-20 der -30 dBém
40 dB -40 dBm
-50 dB L -50 dBm b
e s R NP |erort e - —— AL e o
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 957.58371 MHz -57.40 dBm -44.40 dB 30.000 MHz 1.000 GHz 1.000 MHz 982.30635 MHz -57.65 dBm -44.65 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -42.52 dBm -29.52 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69633 GHz -58.17 dém -45.17 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.98569 GHz -57.34 dBm -44.34 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.91593 GHz -57.40 dBm -44.40 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.42221 GHz -43.44 dBm -35.44 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.47671 GHz -46.56 dBm -33.56 dB
9.000 GHz 12.000 GHz 1.000 MHz 12.23033 GHz -£2.22 dem -45.22 d& 9.000 GHz 13.000 GHz 1.000 MHz 12.33533 GHz -58.01 dém -45.01 d&
13.000 GHz 18.000 GHz 1.000 MHz 15.59435 GHz -57.10 dBm -44.10 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.58333 GHz -57.02 dBm -44.02 dB
L JL J L JL J
Date: 14.DEC.2023 21,16:28 Date: 14,DEC.2023 21:23:13
Highest Channel / QPSK
Spectrum |c%-:I
Ref Level 0.00 dem Offset 5.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Ltheck PABS
-10 ddfe—_HPURIOUS | INE ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBem
" - PR | P o
e " o
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 929.95252 MHz -57.49 dBm -44.49 db
1.000 GHz 1.700 GHz 1.000 MHz 167114 GHz -58.52 dBm -45.52 dB
1,790 GHz 3.000 GHz 1.000 MHz 1,79302 GHz -52.21 dBm -39.21 dB
3.000 GHz 9.000 GHz 1.000 MHz 3,53171 GHz -45.18 dBm -32.18 dB
9.000 GHz 13.000 GHz 1.000 MHz 12,33883 GHz -58.22 dBm -45.22 db
13,000 GHz 18.000 GHz 1.000 MHz 15,52375 GHz -57.06 dBm -44.06 db
.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3N2317B

LTE Band 66 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
= spectrum L
Ref Level 0.00 dBm  Offset 5.60 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.60 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck PABS
-10 MR —fPURIOUS_|INE_ABS -10 déAR—FPURIOUS_| INE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 der -20 dém
-20 der -30 dBém
40 ds -40 dBm
50 d8 L] -50 dBm !
—-l_j g i permi e r g - NP F NP
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 970.67216 MHz -57.61 dBm -44.61 dB 30.000 MHz 1.000 GHz 1.000 MHz 919.28786 MHz -57.75 dBm -44.75 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -51.66 dBm -38.66 d& 1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -52.35 dBm -39.35 d8
1.790 GHz 3.000 GHz 1.000 MHz 2.99980 GHz -57.61 dBm -44.61 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.98407 GHz -57.47 dBm -44.47 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.42271 GHz -43.93 dBm -35.83 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.47221 GHz -45.94 dBm -32.04 dB
9.000 GHz 12.000 GHz 1.000 MHz 12.35933 GHz -£2.01 dem -45.01 d& 9.000 GHz 13.000 GHz 1.000 MHz 12.85727 GHz -£8.19 deém -45.19 d&
13.000 GHz 18.000 GHz 1.000 MHz 15.65415 GHz -57.08 dBm -44.08 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.60624 GHz -57.04 dBm -44.04 dB
N ug - ]
L JU J L )t J € Ll
Date: 14.DEC.2023 21:29:54 Date: 14,DEC.2023 21:35:13
Highest Channel / QPSK
Spectrum |c%-:I
Ref Level 0.00 dem Offset 5.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Ltheck PAES
-10 ddfe—_HPURIOUS | INE ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
50 dem !
L 4\;—-‘1
Wl - Py LRt e, P T
e an L_an g
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 929.95252 MHz -57.77 dBm -44.77 db
1.000 GHz 1.700 GHz 1.000 MHz 1.69528 GHz -58.33 dBm -45.33 dB
1,790 GHz 3.000 GHz 1.000 MHz 1,79706 GHz -55.12 dBm -42.12 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.52271 GHz -47.03 dBm -34.03 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.85377 GHz -58.26 dBm -45.26 db
13,000 GHz 18.000 GHz 1.000 MHz 15.51250 GHz -57.16 dBm -44.16 db
.
)i ) ( i
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saronas. FCC RF Test Report

Report No. : FG3N2317B

Frequency Stability

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0018
40 Normal Voltage 0.0005
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0032
0 Normal Voltage 0.0045 PAS
-10 Normal Voltage 0.0028 IS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0026
20 Normal Voltage 0.0003
20 Minimum Voltage 0.0017
Note:

1. Normal Voltage =13 V. ; Maximum Voltage =30 V. ; Minmum Voltage =12 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TTEL : +86-512-57900158
FCC ID : 2AOK9-MDUP5
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3N2317B

LTE Band 71

Peak-to-Average Ratio

Mode

LTE Band 71/ 20MHz

Mod.

QPSK

16QAM

Limit: 13dB

RB Size

Full RB

Full RB

Result

Middle CH

4.55

571

PASS

LTE Band 71/ 20MHz

Middle Channel / Full RB / QPSK

Ref Level 24.60 dom  Offset 4.60 db
bo_Att 30 6B AQT 2ms @ RBW 20 MHz

[@15a view

[GF 680.5 MHz

Mean Pwr + 20.00 dB

CGomplementary Cumulative Distribution Function
Mean | Peak | crest | 10%

Samples: 130000
| 1% | 0% | o.o1% |

Trace 1 20.59 dBm 26.01 dBm 5.42 dB 2.41 d8
—— -

3,91 dB 4,55 dB. 4.99 8

Date: 15, DEC. 2023 13:45:08

Middle Channel / Full RB / 16QAM

Ref Level 2460 dom  Offset 460 d8
e Att a0de  AQT 2ms & RBW 20 MHz

[@15a view

[GF 680.5 MHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function
peak | crest | 10%%

samples: 130000

Maean | 100 | 0% | o.019% |
Trace 1 | 19.55 dém | 25.97 dem ©.42 OB 2.95 dB 475 dB STLdB 6.17 db
J [

Date: 15.DEC. 2023 13:45:30
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Report No

.. FG3N2317B

26dB Bandwidth

Mode

LTE Band 71 : 26dB BW(MHz)

BW

5MHz

Mod. QPSK

16QAM

Middle CH 4.94

4.87

Mode

LTE Band 71 : 26dB BW(MHz)

BW

10MHz

Mod. QPSK

16QAM

Middle CH 9.83

9.73

Mode

LTE Band 71 : 26dB BW(MHz)

BW

15MHz

Mod. QPSK

16QAM

Middle CH 14.48

14.60

Mode

LTE Band 71 : 26dB BW(MHz)

BW

20MHz

Mod. QPSK

16QAM

Middle CH

18.94

18.94

LTE Band 71

Spectrum - Spectrum -
Ref Level 24.60 dBm  Offset 4.60 dB & RBW 100 kHz Ref Level 24.60 dom  Offset +.50 OB & RBW 100 kHz
S S0d8 SWT 10 ps @ VBW 300 kHz  Mode Auto FFT o Att S0GE SWT  19ps @ VBW 300kHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
@17k Max (@10k Max
20 dBm— Mi[1] 20 dam—J MI[1]
¥ . 681
10 dam b SRR 16 a dam 3 pin e PO UGB N
“ ] By \ +.935000000 M ! ? B \ +.865
/ Q factar / Q factor 4
0 den \ 0den f \
T/ 1 { \
f ) |
-10 v 10 v
/ |
1
20 d 20 d / |
Al . 4, ; Fp L N
Lyl A PN LT _afdead AP ¢
-40d -40 df
-50 dBm -50 dm
-60 d &0
70 70 df
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 6B0.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 680.79 MH2 15.22 dBm ndB d 4,935 MHz M1 681,999 MHz 13.92 dBm ndB down 4,865 MHz
TL 1 673,012 MHz -10.59 dam nd@ 26.00 d& T1 1 673,112 MHz -12.60 dam nd@ 26.00 d&
T2 1 632,948 MH2 -11.15 dam q facto 137.9 T2 1 682,978 MHZ -11.79 dam q facto 140.2
J ANERERAED e ARRERRAED e
Date: 15.0EC 2023 12:40:00 Date: 15.DEC. 2023 12:40:21

Sporton International Inc. (Kunshan)
TTEL : +86-512-57900158
FCC ID : 2AOK9-MDUP5
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3N2317B

LTE Band 71

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

o o
Ref Level 24.60 dom  Offset +.60 db = RBW 300 khz Reflevel 24.60 dom  Offset +.60 dé e RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT  126ps @ VBW  1MHz  Mode autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dBm- ML Mi[1] 15.75 dBm| 20 dem- ; mMi[1] 14.07 dBm)
x N 677.3830 MHz] X 679.1410 MHez|
AV I \ T i, . ; |-
10 dBm il i ): S \ 26.00 dB| 10 dam s ek VAl el 26.00 dB|
Bw 9.830000000 MHZ| f 9.730000000 MHZ|
ad Q factor 66.9) D / Q factor 69.5)
]
-
-0 -10
| /
-20 df L 20 d A
L \ dn,
e b AR A L TAVTAN PR
=30 =~
40 -40 de
50 df -50 i
-60 o -60 di
-70 df 70 df
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 677,383 MH2 15.75 dBm ndB down 9.83 MHz M1 1 679,141 MHz 14.07 d8m ndB down 9.73 MHz
T 1 675,605 MHz -9.78 dBm nd@ 26.00 d& 1 1 675,625 MHz -11.77 dam nd@ 26.00 d&
T2 1 685,435 MH2 -10.31 dBm Q factor 68.9 T2 1 685,355 MH2 -12.29 dam Q factor 69.8
L )i J - L )i J

Date: 15.DEC. 2023 12.56:47

DCate: 15.0EC. 2023 12:59.08

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Ref Level 24.60 dom  Offset +.60 db = RBW 300 khz Reflevel 24.60 dom  Offset +.60 dé e RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT  126ps @ VBW  1MHz  Mode autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dBm- mM1[1] 20 dam M1[1] 13.90 dBm]
Y 678.7620 MHz]
P N . L e
10 dBm i} STk ‘AT DEE e 26.00 dB| 10 dBm o, PN A 26.00 dB|
f Bw 14.476000000 MHZ Bw \ 14.595000000 MHZ
od f Q factor y 46.9) od Q factor 4 46.5]
194
-0 4 -10
-z0d -20 d r
\ !
£ N L A~ y n - R A
30 #bm <30 e = - -
40 di -40 de
50 d 50 d
60 d 60 d
-70 df 70 df
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 677,233 MH2 15.39 d8m ndB down 14,476 MHz M1 1 678,762 MHz 13.90 d8m ndB down 14,505 MHz
T 1 673,577 MHz -10.62 dam nd2 26.00 d& 1 1 673,187 MHz -11.93 dam nd2 26.00 d&
T2 1 637,753 MHz -10.28 dBm Q factor 46.8 T2 1 637,783 MHz -12.15 dam Q factor 46.5
— ] = C X ] =

Date: 15.DEC.2023 13:17:36

DCate: 15.0EC.2023 13:17.57

LTE Band 71

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

’E]

pectrum o ctrum
Ref Level 24.60 dom  Offset +.60 db = RBW 300 khz Reflevel 24.60 dom  Offset +.60 dé & RBW 300 kHz
o At 30dE SWT 18.5ps @ VBW 1MHz  Mode auto FFT e Att S0dE SWT  188ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dBm- . M1[1] 14.51 dBm] 20 dam M1[1] 12.86 dBm]
5 679.0210 MHez| L 679.2610 MHz|
ALYV nslf A 26.00 dB| X 4B 26.00 db|
10 d8 e A1 10 d8 Ay
. B == Bu N 18.941000000 MHz " T Bt ey 18.941000000 MHz
ad Q factor 35.9) D f Q factor | 35.9)
I J '
10 - -10 < 4
/ / i
-20 d 20 d 1 ;
] ]
P PP 7 WL Vol oL % o i RV VLY
f\“_q‘ o [V T '3?_) i
40 di -40 de
50 df -50 i
-60 o -60 di
-70 df 70 df
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 679,621 MHz 14.51 dam ndé down 18,941 MHz M1 1 679,261 MHzZ 12.86 dam ndé down 18,941 MHz
T 1 671,189 MHZ -12.31 dam e 26.00 ds T 1 670,99 WHz -13.40 dam e 26.00 ds
T2 1 590,13 MHz -11.43 dam Q factor 35.9 T2 1 509,931 MHz -13.93 dam Q factor 35.9
— ] = — ] =
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saronas. FCC RF Test Report

Report No

.. FG3N2317B

Occupied Bandwidth

Mode

LTE Band 71 : 99%0BW(MHz)

BW

5MHz

Mod. QPSK

16QAM

Middle CH 4.49

4.49

Mode

LTE Band 71 : 99%0BW(MHz)

BW

10MHz

Mod. QPSK

16QAM

Middle CH 9.05

8.99

Mode

LTE Band 71 : 99%0BW(MHz)

BW

15MHz

Mod. QPSK

16QAM

Middle CH 13.37

13.34

Mode

LTE Band 71 : 99%0BW(MHz)

BW

20MHz

Mod. QPSK

16QAM

Middle CH

17.70

17.78

LTE Band 71

Spectrum - Spectrum -
Ref Level 24.60 dBm  Offset 4.60 dB & RBW 100 kHz Ref Level 24.60 dom  Offset +.50 OB & RBW 100 kHz
S S0d8 SWT 10 ps @ VBW 300 kHz  Mode Auto FFT o Att S0GE SWT  19ps @ VBW 300kHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
20 dbm Mi[i] 14.70 dom 20 den Mi[1] 13,01 dbm
670.51100 MHz 681.79900 MH
oo . A i e 14Bas 11436 s o : TN R S 14635114185
/ { |
0 den 1 T 0den } |
{ \
! ! 1
-10 F T -10 '
-z0 y -20 df
. | \ oo AL LY S
R ] | -30-dbe P
-40 o -40 df
-50 dBm -50 dm
-60 d &0
70 70 df
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 6B0.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 679,511 MH: 14.78 dB M1 681,799 MHz 13.81 dBm
TL 1 5,25225 MH. 8.78 dB Occ Bw 4.4B5514486 MHz T1 1 678,26224 MHz 8.40 dBm Oce Bw 4.4B5514486 MHz
T2 1 B2, 73776 MH. 9.22 dam T2 1 682, 74775 MHZ 8.77 dam
J1 ANERERAED e ARRERRAED e
Date: 15.DEC 2023 12:39:38 Date: 15.DEC. 2023 12:40:42
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3N2317B

LTE Band 71

o o
Ref Level 24.60 dom  Offset +.60 db = RBW 300 khz Reflevel 24.60 dom  Offset +.60 dé e RBW 300 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz Moede auto FFT e Att S0dE SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dBm- M1[1] 16.08 dBm] 20 dam M1[1] 15 .48 dBm]
PN RPN 680.9600 MHz| o X 679.1410 MHez|
. s - - o 'a
10 dBm rf\ Vi LB 9.050949051 MHz]| 10 dam 2 A D B \V/' !\ 8.991008991 MHz|
| / 3
ad | 0 / )
/ /
-10 1 -10 “
/ \ \
20 d { ! 20 d \\
y aad e . ~
O o e, s ]
40 di -40 de
50 df -50 i
60 di -60 di
-70 df 70 df
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 680.96 MH2 16.08 dBm M1 1 679,141 MHz 15.48 dBm
T 1 6759645 MHz 10.40 dBm Occ Bw 2.050949051 MHz 1 1 6759845 MHz 9.27 dém Occ Bw £.901008991 MHz
T2 1 685, 0155 MHz 9.53 darm T2 1 84,9755 MHZ 8.17 dam
L )i J L )i J -
Date: 15.DEC.2023 12:58:26 Date: 15 DEC.2023 12.59:29
Ref Level 24.60 dom  Offset +.60 db = RBW 300 khz Reflevel 24.60 dom  Offset +.60 dé e RBW 300 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz Moede auto FFT e Att S0dE SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dBm- Mi[1] 14.78 dBm| 20 dem- 14.00 dBm}
681.7290 MHz| 681.1590 MHez|
T . - s 1 —
10 dBm f; Sy fal AN 13.966633367 MHe| 10 dBm 1, A mlenry 13.336663337 MHe|
\ {
o di + + o J‘
-0 i -10 f
! \
[ d / L
20d -20 f 1
P L pl IK.\J ¥y
1o =4 el il 7
40 di -40 de
50 df -50 i
60 di -60 di
-70 df 70 df
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value Y-value Function | Function Result | Type | Ref | Tre | X-value | Y-value Function | Function Result |
M1 1 681,729 MH2 14.78 d8m M1 1 681,159 MHz 14.09 dBém
T 1 673.8167 MHz 8.49 dam Occ Bw 13.366633367 MH2 1 1 73,8467 MHZ 7.95 dam Occ Bw 13.336663337 MH2
T2 1 87,1833 MHz 5.56 dBm T2 1 87,1833 MHz 7.34 dom
L )i J - L )i J -
Date: 15.DEC2023 13:17:15 Date: 15 DEC.2023 131818
pectrum &2 ctrum &2
Ref Level 24.60 dom  Offset +.60 db = RBW 300 khz Reflevel 24.60 dom  Offset +.60 dé & RBW 300 kHz
o At 30dE SWT 18.9ps @ VBW 1MHz Mode auto FFT e Att S0dE SWT  188ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dBm- M1[1] 14.00 dBm] 20 dam M1[1] 12.63 aBm]
T 677.6630 MHz| M1 681.6590 MHz|
10 dBm ?1\ — LN A pRcE B, L 17.702297702 MHe| 10 dBm T —— . pJoe_p0rc B i 17.782217782 MHe|
od f 0 i
| \
-10 T -10 7 T
\
20d f " -20 df ;‘I t
ot e . ol L
= -30 démyy e T
v .y, W
40 di -40 de
50 df -50 i
-60 o -60 di
-70 df 70 df
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 677,663 MHz 14.00 dBm M1 1 GA1.659 MHZ 12.63 dBm
T 1 6717088 MHz 7.51 dam oce Bw 17.702297702 MHz T 1 6716688 MHZ 6.21 dam oce Bw 17.782217782 MHz
T2 1 89,4111 MHz 5.11 dBm T2 1 509,451 MHz 7.34 dom
L )i J L )i J -
Date: 15.DEC 2023 13.36:02 Date: 15DEC.2023 13:37:04
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3N2317B

Conducted Band Edge

LTE Band 71/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spec

m

Ref Level 24.60 dbm
SGL Count 100/100
@1 AvgPwr

Offset 460 dp Mode Auto Sweep

B trum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 d& Mode Auto Swesp

@1 AvgPwr

Date: 15.DEC.2023 12:33:03

Date: 15 DEC 2023 12:44:07

A5 SPU| kAES Es
20 it Gheck PARS SPURRIE HEEKASS_ PARS
Line _BPURIOUS_| INE_ABS PABS '\ Line _{ FURIDUS_LI\IE_I\D% PABS
10 dBm '} 10 dBm t
ode L 0B {
-10 dem H -10 dérm L
D il i
-20 dBm + ‘\ -20 dBn f i
-30 dBm 1 L‘ _3? de il
| I \
40 dBm j L) | o d ‘ N
Ll [\
Pl
;\ b/_,nf«mf N
-60 dBm - 50 der I~
e -~ I S RN
70 dBm 70d
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E'“iSSiﬂ'I‘g | | | | Spurious Emissions
| —Range Love Range Up RBW Freguency Power Abs ALimit Range low | Rangeup | RBW | Frequency | PowerAbs | ALimit
652.000 MHz £62.000 MHz 100.000 kHz £59.06793 MHz -50.66 dém -37.66 dB £03.000 MHz £96.000 MHz 100,000 kHz £97.66282 MHz 20.24 dém 9,76 dB
662.000 MHz 663,000 Mz 50.000 kHz ©£62.99650 MHz -23.81 dBm -10.81 dB 698.000 MHz £99.000 MHz 50,000 kHz 698.00050 MHz -23,42 dém -10.42 dB
563.000 MHz £68.000 MHz 100.000 kHz 663.35215 MHz 19.84 dBm ~10.16 d8 609,000 MHz 709,000 MHz 100,000 kHz 609,53447 MHz -50.39 dBm -37.39 dB
I J il |
L JL J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

=l s um
Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 24.60 dBm  Offset 460 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvogPwr @1 AvgPwr
imit ¢theck PASS | SPURIGHS OHBIEKARS_ PABS
20 ulm 20 asfn ~
Line _kPURIOUS_|INE_ABS PABS Line _$PURIOUS_| INE_ABS | PARS
10 dBm 10 dém
I,.‘.-NMA-\WW N ¥ LY
ode \ a8
-10 dam 10 dBrm
20 dBm ] 20 dem
-30 dBm 4 30 de \
-40 dBm i 40d frme
e
50 dBm / 50 dém L
i
-60 dBm T R — 60 dBir
-70d
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
£52.000 MHz 662.000 MHz 100.000 kHz 661,98501 MHz ~33.41 dBm -20.41 dB £93.000 MHz 698,000 MHz 100.000 kHz 695.29520 MHz 6.69 dBém -23.31 dB
£62.000 MHz 563.000 MHz 50.000 kHz 66298751 MHz -29.20 dBm -16.20 dB 698.000 MHz 699.000 MHz 50.000 kHz 698.00050 MHz -30.58 dBm -17.58 dB
663.000 MHz 668.000 MHz 100.000 kHz 66637413 MHz 6.35 dBm -23.64 dB 609,000 MHz 709,000 MHz 100,000 kHz 609,03497 MHz -37.32 dBm -24.32 dB
- S —
1 ) wa I ] (]

Date: 15.DEC.2023 12:3554

Date: 15 DEC. 2023 12:46:58
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3N2317B

LTE Band 71/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

B um

Ref Level 24.60 dBm
SGL Count 100/100

Offset 460 dp Mode Auto Sweep

SGL Count 100/100

Ref Level 24.60 dBm

Offset 4,60 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
AL SPUI sk ABS,

20 uhlﬁpul Gheck PASS 50 n’éiﬁmﬂumk"_ -

Line _BPURIOUS_| INE_ABS PAES Line _| FURIDUS_LI\IE_I\Dﬂ
10 dBm \ 10 dem ’
ode l k 0ds ’
-10 dBm: 1 -10 dem: |
il T
-20 dBm } \ -20 dem: J Ji
30 dam A1 30 de

IR I Al
-40 dBm | | 94
AN |
iy o
N
N//‘*“‘L-/ N
-60 dBm 0 derr
-70 dBm 70d
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit

652.000 MHz 662,000 MHz 100.000 kHz 661,46553 MHz -52.45 dBm -39.45 dB 693,000 MHz 698,000 MHz 100,000 kHz 69764785 MHz 19,02 dém -10.98 dB

662.000 MHz 663,000 MHz 50.000 kHz 662.95750 MHz -24.62 dBm -11.62 dB 698,000 MHz 690,000 MHz 50,000 kHz 698,00450 MHz -24.87 dém -11.87 dB

£63.000 MHz 668,000 MHz 100.000 kHz 663,33217 MHz 18.83 dBm -11.17 dB 509,000 MHz 709.000 MHz 100,000 kHz £09,30420 MHz 51,87 dBm ~38.87 dB

Y ~
)
Il ( )| J -
Date: 15.DEC.2023 12:34:28 Date: 15 DEC. 2023 12:45-32

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um o
Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 24.60 dBm  Offset 460 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvogPwr @1 AvgPwr
imit ¢theck PASS | SPURIGHS OHBIEKARS_ PABS

20 ulm 20 asfn ~

Line _kPURIOUS_|INE_ABS PABS Line _$PURIOUS_| INE_ABS | PARS
10 dBm 10 dém

e
0 de
-10 dam
SPURIOUS_LINE_ABS
-20 dim L
-30 dBm
40 dBm e
-50 dam -50 dBm
I
/ —
-60 dBm -60 den —]
N B By
70 dBm 70d
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit

£52.000 MHz 662.000 MHz 100.000 kHz 661,98501 MHz ~34.53 dBm -21.53 dB £93.000 MHz 698,000 MHz 100.000 kHz 694,87063 MHz 5.63 dBém -24.37 dB

£62.000 MHz 563.000 MHz 50.000 kHz 662.99950 MHz -30.69 dBm -17.69 dB 698.000 MHz 699.000 MHz 50.000 kHz 698.00350 MHz -32.06 dém -19.06 dB

663.000 MHz 668.000 MHz 100.000 kHz 66656893 MHz 5.43 dBm -24.57 dB 609,000 MHz 709,000 MHz 100,000 kHz 609,06494 MHz -37.64 dBm -24.64 dB

) g

Il

Date: 15.DEC.2023 12.37.19

L L

Date: 15 DEC 2023 12:48 24

J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3N2317B

LTE Band 71/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 24.60 dBm
SGL Count 100/100

Offset 460 dp Mode Auto Sweep

B um

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4,60 d& Mode Auto Sweep

Date: 15.DEC.2023 12:52°41

Date: 15 DEC 2023 13:0254

@1 AvoPwr @1 Avapwr
AL SPUI sk ABS,
20 ghipnit ¢ heck PABS 50 n’éiﬁmﬂumk"_ -
Line _BPURIOUS_| INE_ABS PABS ﬂ Line _$PURIOUS | INE_ABS_|
10 dBm [ \ 10 d8m
0de J 1 ods
-10 dém - -10 dem
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ol L LY v |l P
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5 A TP AR || ek e ~
-60 dBm de [~ A
7 -60 dBrr ] I~
- — N diihnme e . L.
70 dem 70d
Start 652.0 MHz 3003 pts Stop 673.0 MHz Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
652.000 MHz 662,000 MHz 100.000 kHz 06178521 MHz -51.21 dém -38.21 d8 £66.000 MHz £96.000 MHz 100,000 kHz 69742557 MHz 20.19 dém ~a.81de
662.000 MHz 663,000 Mz 100,000 kiz 662,99950 MHz -34.03 dbm -21.03 dB 698.000 MHz 699,000 MHz 100,000 kHz 698.00250 MHz -32,16 dBm -19.16 dB
563.000 MHz £73.000 MHz 100.000 kHz £63.59442 MHz 20.05 dBm -0.95 dB 509,000 MHz 709.000 MHz 100,000 kHz 699,26474 MHz -50,29 dBm -37.29 dB
Y ~
)
1 k ) ] -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 dB Mode Auto Sweep

B um

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4,60 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr

hinit g heck PASS | SPURIGHS OHBIEKARS_ PASS
20 dBf » - - ZU asm —

Line _kPURIOUS_|INE_ABS PABS Line _$PURIOUS_| INE_ABS_| PAES
10 dBm 10 dgm
o da e s SNSRI PP o P itk (o A Sl
-10 dém ( \ L dBm \
-20 dBm i -20 dem i
-30 dBm /*J 30 dB A

[ \
-40 dem 40d e, —
]
50 dam 50 dBm —‘“‘1]_
S
-60 dBm 60 dem
70 dBm -70d
Start 652.0 MHz 3003 pts Stop 673.0 MHz Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

652.000 MHz 662,000 MHz 100.000 kHz 661,97502 MHz -35.44 dBm -22.44 dB £88.000 MHz 698,000 MHz 100,000 kHz 695,57742 MHz 3.71 dém -26.29 dB

662.000 MHz 663,000 MHz 100,000 kHz 662,98751 MHz -30.36 dBm -17.36 dB 698.000 MHz 699,000 MHz 100.000 kHz 698.01548 MHz -31.51 dBm -18.51 dB

£63.000 MHz 673,000 MHz 100,000 kHz 565,52248 MHz 3.50 dBm -26.50 dB 699,000 MHz 702,000 MHz 100,000 kHz £99,02498 MHz -37,90 dBm -24,90 db

)i J il |
L JL J

Date: 15.DEC.2023 12.49.50
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SPORTON LAB.
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Report No. : FG3N2317B

LTE Band 71/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

B um

Ref Level 24.60 dBm
SGL Count 100/100

Offset 460 dp Mode Auto Sweep

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4,60 d& Mode Auto Sweep

Date: 15.DEC.2023 12:54:07

@1 AvgPwr @1 avgPwr
AL SPUI sk ABS,

20 ghipnit ¢ heck PABS 50 n’éiﬁmﬂumk"_ -
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Start 652.0 MHz 3003 pts Stop 673.0 MHz Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | PowerAbs |  aLimit Range low | Rangeup | RBW | Frequency | __Powerabs | Atimit

652.000 MHz 662,000 MHz 100.000 kHz 06174525 MHz -52.39 dBm -39.39 dB £66.000 MHz £96.000 MHz 100,000 kHz 69741558 MHz 16.17 dém “11.83 dB

662.000 MHz 663,000 Mz 100,000 kiz 0662,90352 MHz -34.03 dBm -21.03 dB 698.000 MHz 699,000 MHz 100,000 kHz 698.00949 MHz -32.18 dBm -19.16 dB

563.000 MHz 673,000 MHz 100,000 kHz 663,56444 MHz 18.67 dBm -11.33 dB 509,000 MHz 709,000 MHz 100.000 kHz 590 24476 MHz 51,37 dBm 3837 B

Y ~
)
i ( ) ) -

Date: 15 DEC 2023 13:04:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um o
Ref Level 24.60 dm  Offset 4.60 d@ Mode Auto Sweep Ref Level 24.60 dBm  Offset 4,50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
imit ¢heck PAES | SPURIEHS CHBEKABS_ PABS
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Line _kPURIOUS_|INE_ABS PABS Line _$PURIOUS_| INE_ABS_| PAES
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Start 652.0 MHz 3003 pts Stop 673.0 MHz Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
652.000 MHz 662,000 MHz 100.000 kHz 661,97502 MHz -36.81 dBm -23.81 dB 688.000 MHz 598,000 MHz 100,000 kHz 696,50640 MHz 2,51 dBm -27.49 dB
662.000 MHz 663,000 MH2 100,000 kHz 66299051 MHz -32.83 dBm -19.83 dB 698.000 MHz 699.000 MHz 100.000 kHz 698.00350 MHz -33.43 dém -20.43 dB
663.000 MHz 673.000 MHz 100.000 kHz 66634166 MHz 2.46 dBm -27.54 dB /00,000 MHz 700,000 MHz 100,000 kHz 600,02498 MHz -30,02 dBm -26.02 db
)i J il |
L JL J
Date: 15.DEC.2023 125116 Date: 15.DEC.2023 13:07:12
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LTE Band 71/ 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

B um

Ref Level 24.60 dBm
SGL Count 100/100

Offset 460 dp Mode Auto Sweep

SGL Count 100/100

Ref Level 24.60 dBm

Offset 4,60 d& Mode Auto Sweep

Date: 15.DEC.2023 1311:28

L L

Date: 15 DEC. 2023 13:21:43

@1 AvoPwr @1 Avapwr
AL SPUI sk ABS,

20 ghipnit ¢ heck PABS 50 n’éiﬁmﬂumk"_ -
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Start 652.0 MHz 3003 pts Stop 678.0 MHz Start 683.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit

652.000 MHz 662,000 MHz 100.000 kHz 661.97502 MHz -50.57 dBim -37.57 d8 £63.000 MHz £96.000 MHz 100,000 kHz £97.136836 MHz 19.76 dém ~10.24 dB

662.000 MHz 663,000 Mz 150,000 kHz 662,90352 MHz -25.61 dBm -16.61 d8 698.000 MHz 699,000 MHz 150,000 kHz 698.00450 MHz -29,54 dém -16.54 dB

563.000 MHz £78.000 MHz 100.000 kHz £63.85164 MHz 20.24 dBm -9.76 dB 509,000 MHz 709.000 MHz 100,000 kHz £99,03497 MHz -50,40 dBm -37.40 dB

i Y ~ y =

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 dB Mode Auto Sweep

B um

Ref Level 24.60 dBm
SGL Count 100/100
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709.000 MHz 1.000 GHz 100.000 kHz 967.58591 MHz -68.24 dBm -55.24 dB 709.000 MHz 1.000 GHz 100.000 kHz 956.53896 MHz -66.33 dém -55.33 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32717 GHz -44.75 dBm -31.75 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.35716 GHz -42.94 dBm -20.94 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.97726 GHz -56.07 dém -43.07 dé 3.000 GHz 5.000 GHz 1.000 MHz 4.95776 GHz -56.15 dém -43.15 dé
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709.000 MHz 1.000 GHz 100.000 kHz 938.22428 MHz -68.42 dBm -55.42 dB 709.000 MHz 1.000 GHz 100.000 kHz 937.06144 MHz -66.38 dém -55.38 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32767 GHz -44.15 dBm -31.15 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.35266 GHz -43.49 dBm -30.48 dB
2.000 GHz £.000 GHz 1.000 MHz 4.96276 GHz -56.00 dém -432.00 de 3.000 GHz £.000 GHz 1.000 MHz 4.98125 GHz -56.19 dém -43.19 dB
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3.000 GHz 5.000 GHz 1.000 MHz 492677 GHz -56.26 dBm -43.26 db
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30.000 MHz 652.000 MHz 100,000 kHz 650.60120 MHz -68.83 dBm -55.83 dB 30.000 MHz 652.000 MHz 100.000 kHz 648.73613 MHz -69.09 dBm -56.09 dB
709.000 MHz 1.000 GHz 100.000 kHz 943.45704 MHz -68.43 dBm -55.43 dB 709.000 MHz 1.000 GHz 100.000 kHz 964.09740 MHz -66.33 dém -55.33 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32817 GHz -45.17 dBm -32.17 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.34816 GHz -42.40 dBm -20.40 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.15096 GHz -56.29 dém -43.20 dé 3.000 GHz 5.000 GHz 1.000 MHz 4.99125 GHz -56.16 dém -43.16 dé
5.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -53.02 dBm -40.02 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.86328 GHz -53.06 dBm -40.06 dB
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30.000 MHz 652.000 MHz 100,000 kHz 619.20590 MHz -68.56 dBm -55.56 dB 30.000 MHz 652.000 MHz 100.000 kHz 640.96502 MHz -69.03 dém -56.03 dB
709.000 MHz 1.000 GHz 100.000 kHz 957.12038 MHz -68.30 dBm -55.30 dB 709.000 MHz 1.000 GHz 100.000 kHz 930.95654 MHz -66.30 dBm -55.30 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32867 GHz -46.27 dBm -33.27 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.34366 GHz -41.89 dBm -28.80 dB
2.000 GHz £.000 GHz 1.000 MHz 4.97526 GHz -56.19 dém -43.19 d& 3.000 GHz £.000 GHz 1.000 MHz 4.12697 GHz -56.15 dém -43.15 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.92727 GHz -53.04 dBm -40.04 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.85579 GHz -53.07 dBm -40.07 dB
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Ref Level 0.00 dem Offset 4.60 dB Mode Auto Sweep
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-20 dBm
-30 dBm
-40 dBm
-50 dBm
-A0 dBrm— i
R
-80 dBm
-90 dem
Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 652,000 MHz 100.000 kHz 650.60120 MHz -68.94 dBm -55.94 dB
709.000 MHz 1.000 GHz 100.000 kHz 714.66883 MHz -67.01 dBm -54.01 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.35866 GHz -43.08 dBm -30.08 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.27693 GHz -56.42 dBm -43.42 db
5.000 GHz 7.000 GHz 1.000 MHz 6.86128 GHz -52,75 dBm -39.75 db
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Frequency Stability

Test Conditions LTE Band 71 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0013
30 Normal Voltage 0.0046
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0055
0 Normal Voltage 0.0061

-10 Normal Voltage 0.0044 PASS
-20 Normal Voltage 0.0028
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0003
20 Minimum Voltage 0.0034

Note:

1. Normal Voltage =13V. ; Minimum Voltage =12 V. ; Maximum Voltage =30 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

: Temperature : 23~25°C
Test Engineer : Carry Xu - —
Relative Humidity : 41~42%
LTE Band 2 / 20MHz / QPSK
Frequency| EIRP Limit Qvgr SG. TX Cable [TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
3705 -57.35 -13 -44.35 -69.61 2.641 14.90 H
5550 -47.01 -13 -34.01 -58.87 2.94 14.80 H
Lowest 7410 -53.79 -13 -40.79 -63.56 3.39 13.16 H
3705 -58.03 -13 -45.03 -70.29 2.64 14.90 V
5550 -53.47 -13 -40.47 -65.33 2.94 14.80 V
7410 -53.64 -13 -40.64 -63.41 3.39 13.16 V
3735 -57.58 -13 -44.58 -69.84 2.64 14.90 H
5610 -48.19 -13 -35.19 -60.05 2.94 14.80 H
iddl 7485 -53.37 -13 -40.37 -63.14 3.39 13.16 H
Middle 3735 -57.56 -13 -44.56 -69.82 2.64 14.90 V
5610 -55.13 -13 -42.13 -66.99 2.94 14.80 V
7485 -52.84 -13 -39.84 -62.61 3.39 13.16 V
3780 -57.93 -13 -44.93 -70.19 2.64 14.90 H
5670 -48.39 -13 -35.39 -60.25 2.94 14.80 H
Highest 7560 -53.70 -13 -40.70 -63.47 3.39 13.16 H
3780 -57.95 -13 -44.95 -70.21 2.64 14.90 V
5670 -54.03 -13 -41.03 -65.89 2.94 14.80 V
7560 -53.29 -13 -40.29 -63.06 3.39 13.16 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 5/10MHz / QPSK

Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
1648 -58.90 -13 -45.90 -65.87 1.58 10.70 H
2472 -57.15 -13 -44.15 -65.40 2.102 12.50 H
3296 -60.78 -13 -47.78 -69.67 2.856 13.90 H
Lowest 1648 -57.45 -13 -44.45 -64.42 1.58 10.70 V
2472 -56.19 -13 -43.19 -64.44 2.10 12.50 V
3296 -61.21 -13 -48.21 -70.10 2.86 13.90 V
1664 -65.40 -13 -52.40 -72.37 1.58 10.70 H
2496 -60.77 -13 -47.77 -69.02 2.102 12.50 H
Middle 3328 -60.16 -13 -47.16 -69.05 2.856 13.90 H
1664 -61.42 -13 -48.42 -68.39 1.58 10.70 V
2496 -55.98 -13 -42.98 -64.23 2.10 12.50 V
3328 -60.17 -13 -47.17 -69.06 2.86 13.90 V
1680 -59.82 -13 -46.82 -66.79 1.58 10.70 H
2520 -53.23 -13 -40.23 -61.48 2.102 12.50 H
Highest 3360 -61.11 -13 -48.11 -70.00 2.856 13.90 H
1680 -57.47 -13 -44.47 -64.44 1.58 10.70 V
2520 -55.02 -13 -42.02 -63.27 2.10 12.50 V
3360 -61.42 -13 -48.42 -70.31 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12/ 10MHz / QPSK
Frequency| EIRP Limit O_ve_r S.G. TX Cable |TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
1400 -64.14 -13 -51.14 -71.11 1.58 10.70 H
2096 -60.71 -13 -47.71 -68.96 2.102 12.50 H
Lowest 2800 -55.58 -13 -42.58 -64.47 2.856 13.90 H
1400 -59.67 -13 -46.67 -66.64 1.58 10.70 V
2096 -57.65 -13 -44.65 -65.90 2.10 12.50 V
2800 -53.19 -13 -40.19 -62.08 2.86 13.90 V
1408 -65.74 -13 -52.74 -72.71 1.58 10.70 H
2112 -61.01 -13 -48.01 -69.26 2.102 12.50 H
Middle 2816 -57.76 -13 -44.76 -66.65 2.856 13.90 H
1408 -65.33 -13 -52.33 -72.30 1.58 10.70 V
2112 -58.78 -13 -45.78 -67.03 2.10 12.50 V
2816 -56.55 -13 -43.55 -65.44 2.86 13.90 V
1416 -64.59 -13 -51.59 -71.56 1.58 10.70 H
2120 -59.76 -13 -46.76 -68.01 2.102 12.50 H
Highest 2824 -52.92 -13 -39.92 -61.81 2.856 13.90 H
1416 -60.11 -13 -47.11 -67.08 1.58 10.70 V
2120 -56.63 -13 -43.63 -64.88 2.10 12.50 V
2824 -50.03 -13 -37.03 -58.92 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : B2 of B4

TEL : +86-512-57900158
FCC ID : 2A0OK9-MDUP5



s=amranas. FCC RF Test Report Report No. : FG3N2317B

LTE Band 13 /5MHz / QPSK

Frequency| EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gal.n (HIV)
(dB) (dBm) (dB) (dBi)
1552 -65.01 -13 -52.01 -67.64 1.09 5.87 H
2336 -59.80 -13 -46.80 -62.20 1.37 5.92 H
Lowest 3112 -58.34 -13 -45.34 -62.23 1.64 7.68 H
1552 -64.21 -13 -51.21 -66.84 1.09 5.87 \
2336 -56.86 -13 -43.86 -59.26 1.37 5.92 V
3112 -58.05 -13 -45.05 -61.94 1.64 7.68 \
1560 -65.37 -42.15 -23.22 -68.00 1.09 5.87 H
2336 -59.81 -13 -46.81 -62.21 1.37 5.92 H
Middle 3120 -58.52 -13 -45.52 -62.41 1.64 7.68 H
1560 -64.06 -42.15 -21.91 -66.69 1.09 5.87 V
2336 -55.76 -13 -42.76 -58.16 1.37 5.92 V
3120 -58.17 -13 -45.17 -62.06 1.64 7.68 \
1568 -64.55 -42.15 -22.40 -67.18 1.09 5.87 H
2344 -59.03 -13 -46.03 -61.43 1.37 5.92 H
Highest 3128 -58.26 -13 -45.26 -62.15 1.64 7.68 H
1568 -63.86 -42.15 -21.71 -66.49 1.09 5.87 V
2344 -55.00 -13 -42.00 -57.40 1.37 5.92 \
3128 -58.05 -13 -45.05 -61.94 1.64 7.68 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 13/ 10MHz / QPSK
Frequency| EIRP Limit O_ve_r S.G. TX Cable |TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (H)
(dB) (dBm) (dB) (dBi)
1552 -65.00 -13 -52.00 -67.63 1.09 5.87 H
2336 -59.89 -13 -46.89 -62.29 1.37 5.92 H
Middle 3112 -58.45 -13 -45.45 -62.34 1.64 7.68 H
1552 -64.07 -13 -51.07 -66.70 1.09 5.87 V
2336 -56.08 -13 -43.08 -58.48 1.37 5.92 V
3112 -57.78 -13 -44.78 -61.67 1.64 7.68 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 66 / 20MHz / QPSK

Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gal.n (HIV)
(dB) (dBm) (dB) (dBi)
3420 -56.87 -13 -43.87 -67.61 2.604 13.34 H
5130 -54.05 -13 -41.05 -64.56 3.011 13.52 H
6840 -55.61 -13 -42.61 -65.81 3.271 13.47 H
Lowest 3420 -58.52 -13 -45.52 -69.26 2.604 13.34 \
5130 -54.91 -13 -41.91 -65.42 3.011 13.52 vV
6840 -55.28 -13 -42.28 -65.48 3.271 13.47 vV
3465 -58.23 -13 -45.23 -68.97 2.604 13.34 H
5205 -54.76 -13 -41.76 -65.27 3.011 13.52 H
Middle 6945 -52.63 -13 -39.63 -62.83 3.271 13.47 H
3465 -58.25 -13 -45.25 -68.99 2.604 13.34 \%
5205 -56.31 -13 -43.31 -66.82 3.011 13.52 \Y;
6945 -51.57 -13 -38.57 -61.77 3.271 13.47 \%
3525 -57.15 -13 -44.15 -67.89 2.604 13.34 H
5280 -55.92 -13 -42.92 -66.43 3.011 13.52 H
Highest 7050 -49.37 -13 -36.37 -59.57 3.271 13.47 H
3525 -57.73 -13 -44.73 -68.47 2.604 13.34 \Y;
5280 -55.35 -13 -42.35 -65.86 3.011 13.52 vV
7050 -50.55 -13 -37.55 -60.75 3.271 13.47 \Y;
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 71 / 20MHz / QPSK
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
1328 -68.03 -13 -55.03 -69.78 1.02 4.92 H
1992 -63.51 -13 -50.51 -65.48 1.27 5.39 H
Lowest 2656 -61.71 -13 -48.71 -64.64 1.49 6.57 H
1328 -63.94 -13 -50.94 -65.69 1.02 4.92 \Y;
1992 -62.64 -13 -49.64 -64.61 1.27 5.39 \%
2656 -60.94 -13 -47.94 -63.87 1.49 6.57 \
1352 -68.66 -13 -55.66 -70.41 1.02 4.92 H
2024 -63.42 -13 -50.42 -65.39 1.27 5.39 H
Middle 2696 -61.95 -13 -48.95 -64.88 1.49 6.57 H
1352 -63.51 -13 -50.51 -65.26 1.02 4.92 \Y;
2024 -62.42 -13 -49.42 -64.39 1.27 5.39 vV
2696 -61.31 -13 -48.31 -64.24 1.49 6.57 V
1360 -68.04 -13 -55.04 -69.79 1.02 4.92 H
2040 -63.25 -13 -50.25 -65.22 1.27 5.39 H
Highest 2720 -61.01 -13 -48.01 -63.94 1.49 6.57 H
1360 -65.12 -13 -52.12 -66.87 1.02 4.92 vV
2040 -62.54 -13 -49.54 -64.51 1.27 5.39 V
2720 -60.33 -13 -47.33 -63.26 1.49 6.57 \Y;
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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